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Batch inspection quality certificate for seamless steel cylinders
WGII232-50-20A #5244 1M)ifi Filling medium: 2

SRS Cylinders type:
i BE5 Product drawing no: LD-QP1.TY-C-2004

JIC B 45 #) Bottom structure:
fill3& VI AT E SR 5 Manufacturing licence number:

ihilli& FL. A7 Manufacturing company:

LS Batch No.: HCO21
I i bREIC S Standard:
A S M 001

MMER O#EE ONER OH K OXUE
TS2210K24-2022

Anhui Clean Energy Co., Ltd.

)i H ¥ Manufacturing Date:  2021.08
GB/T 5099.1-2017

S 037 &

i35 H.

{E Remark: A#E & % <M B A8 5 F 5 S This batch cylinders don’t contain following
number: 001 (JJ#PEREIREE) . 002 /KRR AT

1 FEEH AREHE Main technical data

KWTAEES (MPa) - IKEREE /1 (MPa) .
Nominal WP Hydrosta_tic TP |
NEIRKER (L - UEWIEE /1 (mPa) ”
Nominal Volume Leakage TP

2 EARMEL Main Material

#51 Type HFF. S Name RS, B Type
WA KL Cylinder Material | 34CrMod 45840 seamless steel tube 0232%5.8
3 WAL KL 84 Cylinder Material Chemical Composition
JL% Element | C Si Mn Cr Mo S P S+p Ni Cu
GihrHE% | 030~ | 0.15~ | 0.60~ | 0.90~ | 0.15~
<0.010 | <0.015 | <0.020 | <0.30 | <0.20
AQL 0.37 0.35 0.90 1.20 0.30
PR %
Actual 0.347 | 0.258 | 0.657 | 1.001 | 0.198 | 0.002 0.008 0.010 0.023 | 0.041
Content
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4 J1*#1ERE Mechanical Property

AL 757 5 Heat Treatment Method

# K Quenching + [a] K Temper

. : JiE iR o JEE ; .
(L AUEE| Prorom g _ W Ji5 {4 i fd ko
Yield {75 Bend
Inspection Tensile Strength Elongation Impact value
Strength 180°
Item Rm (MPa) A (%) akv (J/cm?)
Rea (MPa)
aittrfEAQL | >820,<880 >695 >14 i /N>28 | FH>35 st
; O f5
869/865 791/788 14.8/15.1 85 88 Acceptance
Actual Results l

5 JEHBAFH Bottom Anatomy

EEAL. M RIRE . WL FRswg, GRTEAR R 15 & BEIRE R

6 KRR Bursting Test

%5 Serial No.: HC021002 SEMBEWEE 77 Bursting Pressure: 49 48 MPa
PRI 1] Shape of crevasse: % i 24 | T, B DR 55 S b s

ZAEP 2R B AN 75 & GB/T 5099.1-2017 PRUEMI LR, &,
Products of this batch are according to the
requirements of GB/T 5099.1-2017 and acceptable.

After inspection and tests,
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